



朱金

林

# GUANGDONG DETECTION CENTER OF MICROBIOLOGY

### **REPORT FOR ANALYSIS**

Report №.

2019SP4074R01E

Name of Sample

Ultraviolet Sanitizer

Applicant

**Test Type** 

Shenzhen Sunkun Technology Co., Ltd.



Address: Building 66, No.100 Central Xian Lie Road, Guangzhou, China Postcode: 510070

Tel: +86 20 87137666

Fax : +86 20 87137668

Website : www.gddcm.com





### GUANGDONG DETECTION CENTER OF MICROBIOLOGY

#### **REPORT FOR ANALYSIS**



此物

验检》

Report №.: 2019SP4074R01E Verification Code : 65183927

Name of Sample	Ultraviolet Sanitizer	Test Type	Entrustment Test			
Applicant	Shenzhen Sunkun Technology Co., Ltd.	Address	B Building, No. 50, TongLe Community, LongGang District, Shenzhen			
Sample Source	Submitted for Testing by the Applicant	Sample Quantity	One			
Spec and Lot № of Sample	SK85	State and Characteristic	Machine			
Sample Received Date	2019-05-12	Test Completion Date	2019-05-29			
Test Standard and Method	Technical Standard for Disinfection (Ministry of Health, Edition 2002), section 2-2.1.5.4					
Item Tested	Sterilization and disinfect	ion equipment disinfec	tion efficacy test: UV lamp			

The test data of the sample(s) is attached to the page(s) of this report.

Test Conclusion

 Remarks
 The applicant claims: The machines of Serial SK68,SK85,SK09,SK66,SK to named as Ultraviolet Sanitizer have similar function to this submitted sample tested.

Verifier: Liang Daging

Issue Date:

2020

Approver: Guo Weipeng

Editor: Liyungian





分析。

# **GUANGDONG DETECTION CENTER OF MICROBIOLOGY**

<ul> <li>Action Time: 1min</li> <li>Action distance: 2cm</li> <li>Results:</li> </ul>					
Test organisms	Test group	Average cfu of testing groups (cfu/ piece)	Average cfu of positive controls (cfu/ piece)	Sterilization logarithm (KL)	Sterilization rate (%)
<i>Escherichia coli</i> 8099	1,000	<5	$4.2 \times 10^{6}$	>5.92	>99.99
	2	<5	$4.1 \times 10^{6}$	>5.91	>99.99
	3	<5	3.9×10 <sup>6</sup>	>5.89	>99.99
	Grand	Average	Grad Grad Grad	>5.91	>99.99
<b>Staphylococcus aureus</b> ATCC ၄၄38	10	20	$1.1 \times 10^{6}$	4.74	99.99
	2	25	$1.1 \times 10^{6}$	4.64	99.99
	3	35	$1.1 \times 10^{6}$	4.50	99.99
	Average			4.63	99.99
<i>Candida albicans</i> ATCC 10231	differ (	$1.8 \times 10^{3}$	$1.8 \times 10^{6}$	3.00	99.90
	20	$1.7 \times 10^{3}$	$1.8 \times 10^{6}$	3.03	99.91
	3	$1.7 \times 10^{3}$	$1.7 \times 10^{6}$	3.00	99.90
	Average		3.01	99.90	

NALYSIS AND TEST RESULT

(Blank Below)





いき 中心 章

Report №.: 2019SP4074R01E

## Notice Items

- 1. The Test report is invalid if not affixed with Authorized Stamp of Test and Paging Seal.
- 2. The Test report is invalid without signature of verifier and approver.
- 3. The Test report is invalid if being supplemented, deleted or altered.
- 4. Without prior written permission, the report cannot be reproduced, except in full.
- Unless otherwise stated, the results shown in this test report refer only to the sample(s) submitted.
- Any dispute of the report must be raised to the testing body within 15 days after the report is received, exceeding which the dispute will not be accepted.
- 7. For the tested sample(s) submitted by the applicant, the sample information in the test report is provided by the applicant and the laboratory is not responsible for its authenticity.